

TEST REPORT

Style

116.13 TR

Product	Product category	Lot no.	Date
PTFE GLASS FABRIC	TEAR-RESISTANCE SERIE	17091505	16.2.2016

Test certificate conforming to EN 10204/3.1

		Specification value	Average test result
Nominal Thickness	(mm)	0,14	0,14
Weight	(g/m²)	255	251
Tensile strenght	(N/5 cm)	1800	1840

Note: Nominal thickness and tensile strenght values are typical and are not intended as a specification minimum.
Weight Tolerance g/m² = ±%5

All technical data are based on average values. These values are not intended for use in preparing specifications. Technical information contained here in are based on test results, but they are not to be constured in any manner as warranties expressed.

